6 BLAZ E 3/4B PROFESSIONAL CART ASSEMBLY INSTRUCTIONS
OUTDOOR PRODUCTS

HARD WARE: External View

1. M6x16 screw 16pcs (for casters)

2. M5x12 screw 16pcs (for double side
shelves)

3. M6x8 screw and flat washer, 6sets (for door
& drawer handles)

4. M4x10 screw and nut, 4 sets (for
transformer)

5. M5x12 screw, 2pcs (to secure BBQ firebox
with cart)

6. Flathead screwdriver, 1pcs

7. Cross screwdriver, 1pcs




INSTALLATION

Step 1: Remove all parts from the carton and please use an assistant to help in this cart assembly.
Step 2: Turn the cart on it’s side and position all the castors and secure them with 4 pieces @ M6*16

SCrews.

Step 3: Turn the Cart upright and then remove the 2 Packing bars that run across the top of the cart
and discard

Step 4: Attach the Right & Left Side Shelf Brackets (Arrow pointing up) to both sides of the cart,

using 4 pcs @ M5*12 screw on each Bracket.

Before

After

Flat



Washer. Repeat for each Drawer handle.

Step 6: Attach the Transformer to the Back inside panel of the Cart using 4 @ M4*10 screws & M4

Nuts and then thread the Power cord out through the bottom hole in the Back panel.

T YNIHO NI 3aYW
PI7""0Q 891U0J)93|3 ueny Bux

jocudurey aaLsn

aovy ﬂ
6LYOEE: 40

Note: Some adjustments

Step 7: Finally, the barbecue is ready to be installed into the cart. Use an assistant to help with this
operation, as the barbecue is very heavy. As you slide the barbecue into the cart from the front,
thread the Power Lead through the Grommet at the bottom rear of the barbecue and attached it to
the Transformer. Once the barbecue is pushed all the way back into the cart, secure the barbecue

to the cart using 2pcs M5*12 screw through the holes on either side at the rear of the cart

Jevel positioning in the cart. Make sure to tighten all screws with screwdriver.



ALWAYS do a leak test on all fittings before operating the barbecue

LP Barbecues - Thread the LP hose through the top hole in the cart back panel and attach it to the barbecue. -

‘.

e
‘_(

-
-
-
-
Nu«(«aw»m ‘

'a

el 2

»'s

(Note: The Propane tank is held in position by the Tank Bracket screw (M14*38) that clamps the tank in place.)




